



客户名称	CUSTOMER:KONTINENTAL LTD
产品名称	PRODUCTION :STAINLESS STEEL TIG WELDED TUBES
规格名称	SPECIFICATION:EN10217-7
钢种	STEEL GRADE:AISI 304
状态	STATE:WELDED
证明书号	CERTIFICATE NO.VM20220811-6169
证明书日期	DATE OF ISSUE:2022-08-11
合同号码	PI NO.:VINSSCO220602-KTN 14
客户采购案号	PO NO.:/
商业发票号码	COMMERCIAL NO.:220811-KTM14-2

项目 ITEM NO.	炉号 HEAT NO	产品规格 PRODUCT DESCRIPTION			化学成分 CHEMICAL COMPOSITION(%)										物理性能 MECHANICAL TEST			
		数量 QUANTITY (PCS)	重量 WEIGHT (KGS)	表面 FINISH	长度 LENGTH (MM)	材质 GRADE	碳 C	硅 SI	锰 MN	磷 P	硫 S	镍 NI	铬 CR	铜 CU	屈服 Y.S(Rp)0.2%N/ m m ²	抗拉 T.S(Rm)N/ mm ²	延伸率 Elongation (%)	硬度 Hardness
CONTAINER NO/SEAL NO.:SKHU8707708/728872																		
11	TS304014150	247	542	600G	6000	304	≤0.08	≤1.00	≤2.00	≤0.045	≤0.03	8.0-10.5	18.0-20.0	/	≥205	≥515	≥30	≤185
12	TS304014100	232	319	MF	6000	304	0.049	0.355	0.941	0.0341	0.0031	8.023	18.151	/	527	770	50	177
13	TS304014200	50	222	MF	6000	304	0.045	0.351	0.936	0.0336	0.0027	8.018	18.146	/	525	768	48	175
14	TS304014250	107	911	MF	6000	304	0.051	0.357	0.943	0.0343	0.0033	8.025	18.153	/	528	771	51	178
15	TS304014150	51	342	MF	6000	304	0.052	0.358	0.944	0.0344	0.0034	8.026	18.154	/	529	772	52	179
16	TS304014200	90	890	MF	6000	304	0.049	0.355	0.941	0.0341	0.0031	8.023	18.151	/	527	770	50	177
17	TS304014400	48	1513	MF	6000	304	0.051	0.357	0.943	0.0343	0.0033	8.025	18.153	/	528	771	51	178
18	TS304014400	57	2734	MF	6000	304	0.054	0.361	0.946	0.0346	0.0036	8.028	18.156	/	531	774	54	181
19	TS304014100	117	83	MF	6000	304	0.054	0.361	0.946	0.0346	0.0036	8.028	18.156	/	531	774	54	181
20	TS304014150	108	233	MF	6000	304	0.045	0.351	0.936	0.0336	0.0027	8.018	18.146	/	525	768	48	175
21	TS304014250	114	1164	MF	6000	304	0.049	0.355	0.941	0.0341	0.0031	8.023	18.151	/	527	770	50	177
22	TS304014150	50	326	MF	6000	304	0.052	0.358	0.944	0.0344	0.0034	8.026	18.154	/	529	772	52	179
23	TS304014150	75	725	MF	6000	304	0.049	0.355	0.941	0.0341	0.0031	8.023	18.151	/	527	770	50	177
24	TS304014200	184	2470	MF	6000	304	0.049	0.355	0.941	0.0341	0.0031	8.023	18.151	/	527	770	50	177
25	TS304014200	51	732	MF	6000	304	0.051	0.357	0.943	0.0343	0.0033	8.025	18.153	/	528	771	51	178
26	TS304014150	54	618	MF	6000	304	0.051	0.357	0.943	0.0343	0.0033	8.025	18.153	/	528	771	51	178
27	TS304014400	49	1998	MF	6000	304	0.049	0.355	0.941	0.0341	0.0031	8.023	18.151	/	527	770	50	177
28	TS304014200	35	1022	MF	6000	304	0.054	0.361	0.946	0.0346	0.0036	8.028	18.156	/	531	774	54	181
28	TS304014200	35	1022	MF	6000	304	0.051	0.357	0.943	0.0343	0.0033	8.025	18.153	/	528	771	51	178

注解 NOTE:

1. 兹证明本表所列产品, 均依材料规格制造及测试, 并符合规定之要求。
We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.
2. 本产品经检验无辐射污染。
We hereby that the material described above has been detected with free irradiation.
3. 检查和测量控制: 满意
Inspection and gauge measurement: Satisfactory
4. 本报告不得局部复制
The report can only be reproduced in full.



Handwritten signature



FACTORY STAMP

CHECKER:

DOCUMENTS-MAKER:KENNY